

TEST REPORT

APPLICANT : EUNSUNG INT CO.,LTD.

REPORT NO. : N215-10-00534

SAMPLE RECEIVED DATE : 2010-03-19

TEST STARTED DATE : 2010-03-19

REPORT ISSUED DATE : 2010-03-25

PAGE : 1 OF 2

SAMPLE DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE WOVEN FABRIC.

ITEM : LUMIDEX
STYLE NO. : YS,FR,MLV,SV2,LV MODEL
FIBER CONTENT : 96% NYLON 4% PU
COLOR NAME : BLACK

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

MANAGER OF THE DEPT. OF
ECO-TESTING CENTER



BOO WON, KANG

EXECUTIVE DIRECTOR



MOON-OK NOH

FITI TESTING & RESEARCH INSTITUTE

REPORT NO. : N215-10-00534
PAGE : 2 OF 2

TEST CONDUCTED

TEST RESULT

(01) ARYLAMINES (EN 14362-1:2003 / § 64 LFGB BVL B 82.02-9:2006) : mg/kg

#1

4-AMINODIPHENYL	92-67-1	NOT DETECTED
BENZIDINE	92-87-5	NOT DETECTED
4-CHLORO-o-TOLUIDINE	95-69-2	NOT DETECTED
2-NAPHTHYLAMINE	91-59-8	NOT DETECTED
o-AMINOAZOTOLUENE	97-56-3	NOT DETECTED
2-AMINO-4-NITROTOLUENE	99-55-8	NOT DETECTED
p-CHLOROANILINE	106-47-8	NOT DETECTED
2,4-DIAMINOANISOLE	615-05-4	NOT DETECTED
4,4'-DIAMINODIPHENYLMETHANE	101-77-9	NOT DETECTED
3,3'-DICHLOBENZIDINE	91-94-1	NOT DETECTED
3,3'-DIMETHOXYBENZIDINE	119-90-4	NOT DETECTED
3,3'-DIMETHYLBENZIDINE	119-93-7	NOT DETECTED
3,3'-DIMETHYL-4,4'-DIAMINODIPHENYLMETHANE	838-88-0	NOT DETECTED
p-TOLUIDINE	120-71-8	NOT DETECTED
4,4'-METHYLENE-BIS-(2-CHLOROANILINE)	101-14-4	NOT DETECTED
4,4'-OXYDIANILINE	101-80-4	NOT DETECTED
4,4'-THIODIANILINE	139-65-1	NOT DETECTED
o-TOLUIDINE	95-53-4	NOT DETECTED
2,4-DIAMINOTOLUENE	95-80-7	NOT DETECTED
2,4,5-TRIMETHYLANILINE	137-17-7	NOT DETECTED
4-AMINOAZOBENZENE	60-09-3	NOT DETECTED
o-ANISIDINE	90-04-0	NOT DETECTED

NOTE) REQUIREMENT : 30 mg/kg
DETECTION LIMIT : 5 mg/kg